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1. General Information

1.1 Administrative Information

Manufacturer:

Manufacturer's Address:

Manufacturer's Representative:

Equipment Under Test (E.U.T):

Equipment Model No.:

Equipment Serial No.:

Date of Receipt of E.U.T:

Start of Test:

End of Test:

Test Laboratory Location:

Test Specifications:

Test Report E121593.00

FCC ACC M Ver1.1 05Mayl 2000

Corning MobileAccess

Corning MobileAccess
8391 Old Courthouse Rd.
Suite #300

Vienna, VA 22182

U.S.A.

Tel: +1-541-758-2880
Fax: +1-703-848-0260

Steve Blum

QX Remote Unit

QX CELL-PCS-LTE-AWS AC

Not Designated

02.12.12

02.12.12

15.01.13

[.T.L (Product Testing) Ltd.
1 Batsheva St,

Lod,

Israel 71100

FCC Parts 2;: 27
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1.2

List of Accreditations

The EMC laboratory of I.T.L. is accredited by/registered with the following bodies:

1.

2.

3.

The American Association for Laboratory Accreditation (A2LA)
(U.S.A)), Certificate No. 1152.01.

The Federal Communications Commission (FCC) (U.S.A)),
Registration No. 861911.

The Israel Ministry of the Environment (Israel),

Registration No. 1104/01.

The Voluntary Control Council for Interference by Information
Technology Equipment (VCCI) (Japan),

Registration Numbers: C-3006, R-2729, T-1877, G-245.
Industry Canada (Canada), IC File No.: 46405-4025;

Site No. IC 4025A-1.

TUV Product Services, England, ASLLAS No. 97201.

I.T.L. Product Testing Ltd. is accredited by the American Association for Laboratory Accreditation
(A2LA) and the results shown in this test report have been determined in accordance with I.T.L.'s

terms of accreditation unless stated otherwise in the report.
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1.3

Product Description

MobileAccess2000 QX (QX) is a member of the MobileAccess2000 family. It is
a compact, modular, cellular indoor coverage remote unit supporting up to four
services (currently, CELL/PCS, LTE and AWS).
All services are received from the head-end, over a single optic fiber and
reconverted to RF for convergence and distribution over a common DAS
antenna infrastructure.
Service support can be quickly added as needed by inserting card like modules
into the chassis without any downtime or additional cabling. In addition, two
QX units can be cascaded to provide various combinations of SISO and MIMO
services distributed over the same antenna infrastructure.
MA2000 QX is managed by opening a Web session to the SC-450 Controller.
MAZ2000 QX operates along with an SCU-F unit, which converges the services
from one or more MA2000 QX units and provides the interface to the DAS
infrastructure.
The following benefits are achieved with the QX platform:
Multi-Service Platform - Supports up to four services. Currently supported:
CELL, PCS, AWS, 700 MHz LTE
Multi-Operator Optimized Platform - Services from a number of operators
can be supported by the same chassis or by different units and distributed
over a common DAS antenna infrastructure.
Optic Fiber savings - All services routed to a QX unit are routed over a
single optic fiber
Modular Design - Seamless service upgrades — simply add a card in the QX
(and the parallel service conditioning module at the head end)
Scalable MIMO Upgrades - Upgrade any or all services from SISO to
MIMO by cascading another QX unit
Small Footprint - 3 U height rack
Simple maintenance - All connections and monitoring LEDs located on
front panel, Modular, hot-swap, field replaceable service modules,
including fan modules
Web Management - Web management via the SC-450 controller
System Architecture
The QX and SCU-F are located at the floor level remote end. QX receives RF
over optic service signals from the head end, reconverts the signals to RF over
copper, adjusts them to the required level and outputs each service to dedicated
interfaces. The signals are combined by the SCU-F (along with services from
other QX units) and distributed over a common DAS (Distributed Antenna
System) infrastructure.
In the uplink, cellular service signals received at the DAS are separated by the
SCU-F and routed to their dedicated QX ports. The signals are then converted to
optic and forwarded to the head-end for reconversion to RF and distribution to
the relevant BTS or BDA system
Headend:
At the headend CMA elements provide interface to the wireless service
provider’s network, condition the signals and convert them to optical
signals for transportation over fiber optics towards the remote ends.
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Radio Interface Unit (RIU) - the RIU conditions and custom tunes the
RF Downlink (DL) signals from an operator’s signal source (BTS or
BDA\) to ensure a constant RF level. In the Uplink (UL), the signal (at
the required level) is routed back to the operator’s signal source.
RF to Optic converter unit — this can either be a Base Unit (BU) or an
Optical Control Head End Unit (OCH), where the OCH is QX model
specific. These are wideband units that convert the RF Downlink (DL)
signals from the RIU into optical signals for routing over single or multi-
mode fiber optic cabling (SMF/MMF) to/from the QX units located at
the remote locations up to 2Km away.
System Controller (SC-450) - the system controller enables centralized
remote management and control of MobileAccess elements. This unit
connects directly to the RIU and BU and/or OCH and allows
management of these as well as their hosted elements (e.g. QX) via a
controller Web session.
Remote End:
At the remote end, the optical signal is reconverted to RF, filtered,
amplified to the appropriate level, combined with other signals and
distributed over the broadband antenna infrastructure.
The QX unit is installed, along with the Four Port Service Combiner Unit
(SCU-F). The QX system remote end consists of the following elements:
QX - each QX unit provides coverage for four RF services (e.g. CELL,
PCS, 700LTE and AWS) via two types of service dedicated internal
modules (RHU and AO). Each of these modules is monitored via the
Controller as an independent unit.
Service Combiner Unit (SCU-F): a passive module that combines and
distributes the UL and DL signals from one or more QX units to (up to) four
broadband antennas.
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1.4 Test Methodology

Radiated testing was performed according to the procedures in ANSI C63.4:
2003. Radiated testing was performed at an antenna to EUT distance of 3
meters.

1.5 Test Facility

The radiated emissions tests were performed at I.T.L.’s testing facility in Lod,
Israel. This site is a FCC listed test laboratory (FCC Registration No. 861911,
date of listing June 30, 2010).

I.T.L.’s EMC Laboratory is also accredited by A2LA, certificate No. 1152.01.

1.6 Measurement Uncertainty

Radiated Emission

Radiated Emission (CISPR 11, EN 55011, CISPR 22, EN 55022, ANSI C63.4)
for open site 30-1000MHz:

Expanded Uncertainty (95% Confidence, K=2):
+4.98 dB
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2. System Test Configuration

2.1 Justification
The test setup was configured to closely resemble the standard installation.
The EUT consists of the BU (Base Unit) and the QX (Remote Unit).
The RF source is injected into the BU, converted onto optical signal, transmitted
over fiber cable to the QX, converted back to RF and transmitted to antenna
ports.
The RF source signals are represented in the setup by appropriate signal
generators.
An “Exercise” SW on the computer was used to enable / disable transmission of
the RHU, while the EUT output was connected to the spectrum analyzer.
The E.U.T. is available in both AC and DC versions.
To select the worst case version to be fully tested, an exploratory radiated
emission test was performed inside the shielded room.
The units were placed on a 0.8 meter high wooden table, 1meter from the tests
antenna, which was 1 m high.
The results of the exploratory radiated emission tests are shown in the table
below.
AC DC
Frequenc . . . .
(I\C/IIHz) y Configuration Configuration
(dBuVv/m) (dBuV/m)

129.7 46.1 45.5

345.0 42.6 41.6

414.0 43.9 42.7

483.0 41.2 41.3
Based on the above exploratory radiated emission test, the AC powered
configuration was selected as the “worst case” host.
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2.2 EUT Exercise Software

The NMS ver. 5.3 build 00 used for commands delivery.

These commands are used to enable / disable of QX transmission.

QX Embedded SW version 4.7 build 00 (for AddOn) and 7.6 buil 00 (for RHU).
BU Embedded SW version 5.2 build 00

2.3 Special Accessories

No special accessories were needed in order to achieve compliance.

2.4 Equipment Modifications

No modifications were necessary in order to achieve compliance.
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Spectrum
Analyzer 50 Ohm
Termination
Controller SCU-F Combiner
M/N SC-450 | M/N 2000-SCU-8-4-F
S/N BA4295E S/N 0C44019
Corning MobileAccess Corning Mobile Acces
36 VDC
4 RF
Cables
LAN
E.U.T.
QX Remote Unit
115 VAC
2
Optics -
Cables
Base Unit
LAN Cable M/N WB-BBU
S/N OB061F2
Corning MobileAccess 36 VDC
Signal Signal Signal
Generator PCS Generator LTE Generator AWS
M/N N5172B ATO-10210 M/N 8657A M/N8672A
S/N MY51350182 S/N 3430002142 S/N 2352A03681
Agilent HP HP
Notes:
1. For peak Output Power, Occupied Bandwidth, and Band Edge Spectrum tests,
spectrum analyzer, M/N FSL6, S/N 100194, manufactured by rohde & Schwarz was
used.
2. For Out of Band Emission at Antenna Ports test, spectrum analyzer M.N 8564E,
S/N 3442A00275,manufactured by HP was used.
3. Four signal generators were used for the intermodulation tests. For all other tests
only signal generator M/N N5172B ATO-10210, S/N MY51350182, manufactured by
Agilent, was used to provide all modulations.
Figure 1. Test Set-up
Test Report E121593.00 Corning MobileAccess

2.5 Configuration of Tested System

FCC ACC M Ver1.1 05Mayl 2000

Signal
Generator CELL
M/N 8648C
S/N 3623A04126
HP
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3. Test Set-up Photos

Figure 2. Conducted Emission From Antenna Port Tests

Figure 3. Radiated Emission Test
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4. RF Power Output LTE

4.1 Test Specification
FCC Part 27, Subpart C (27.50)

4.2 Test procedure

Peak Power Output must not exceed 1000W. The E.U.T. antenna terminal was
connected to the Spectrum Analyzer through an external attenuator (31.5 dB)
and an appropriate coaxial cable. Special attention was taken to prevent
Spectrum Analyzer RF input overload. The Spectrum Analyzer was set to

100 kHz RBW.

4.3 Test Results

Operation Reading
Frequency

(MH2z) (dBm)
LTE 64QAM 733 29.99
LTE 64QAM 747 28.82
LTE 64QAM 753 29.41
LTE 16QAM 733 27.55
LTE 16QAM 747 28.74
LTE 16QAM 753 29.20
LTE QPSK 733 28.30
LTE QPSK 747 28.05
LTE QPSK 753 28.52

Figure 4 RF Power Output LTE

See additional information in Figure 5 to Figure 13.
TEST PERSONNEL: _
Tester Signature: fre Date: 20.01.13
Typed/Printed Namelf A. Sharabi
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Offs 31.35 dB * REW 100 kHe

Mt 20dB * VEW 300 kHz M1[1]

13.15 dBm
Ref 38,35 diwm SWT 2.5ms 736, GRSO00000 HHz

1P | 30 dBny
View |
20 dBm

10 dam WOPUTPR) VRS A TV 4

CF 733.0 MHz Span 20.4 MHz

| Tx Channal Standard: NONE
Bandwidth 10.000 MHz | Power 29.99 dBm
ater d.OEC.2 18z35

Figure 5.— 64QAM, 733 MHz

offs 31,35 dB * REW 100 ke
At 30 dB “VEBW 300 kHz  Mif1]

12.33 dBm
Ref 38,35 diwm SWT 2.5ms TA8, 42 5000000 HHz

1P | 30 dBny
View |
20 dE---l- Hi

CF 747.0 MHz Span 20.4 MHz

| Tx Channal Standard: NONE
Bandwidth 10_000 MHz | Power 28.82 dBm
s b dOEC 2 18336
Figure 6.— 64QAM 747 MHz
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bl Centifications You Gan Trust

GOffs 31.35 dB * REW 100 kHz
At 30 dB " VBW 300 kHz Mi1[1] 12.54 dBm
Ref 38,35 diwm SWT 2.5ms TEG, GHSOH0000 HH:

1P | 30 dBny
Wiew

M1

£ e il il YL Y £

CF 753.0 MHz B
| Tx Channal Standard: NONE
Bandwidth 10.000 MHz | Pawer 29.41 dBm

Span 20.4 MHz

Dater A.DEC.Z012 143X¥7r=9

Figure 7.— 64QAM 753 MHz

Offs 31.50 dB * REBW 100 kHz
Attt 20 dB VEW 300 kHz
Batt Refl 30.50 dBm SWT 2.5ms

1Pk |20 dBm
View
10 dBm rawwm
1] ..‘.Em| JJ k
-10 dﬂ-.l..
204 uﬁ%

0 dBa
-40 dBm
=50 dBay
-60 dBm
CF 733.0 MHz . Span20.4 MHz
Tx Channel Standard: NONE
Bandwidth 10.000 MHz | Power 27.55 dBm
Date: 16.JAM.Z2013 E5:10:47
Figure 8.— 16QAM 733 MHz
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Offs 31.50 dB * REBW 100 kHz
Attt 20dB VEW 300 kHz
Batt Ref 30.50 dBm SWT 2.5ms
1Pk 20 dBm
View
10 dBm WMWH“‘
ﬂ..‘.B...| \
-10 dBm |
-20 dBmy W]
I
-40 dBm
=50 dBm
-60 dBmr
EF ?4?.!2_! MHz — — Span 20.4 MHz
Tx Channel Standard: MNONE
Bandwidth 10.000 MH:I Power 28.74 dBm
Date: 16.JAM.Z2013 E5:12:04
Figure 9.— 16QAM 747 MHz
Offs 31.50 dB * REBW 100 kHz
Attt 20dB VEW 300 kHz

Batt Ref 30.50 dBm SWT 2.5ms

1Pk 20 dBm

View

10 dBm M‘.‘rﬁ

0 dBm | r\
i | I |
20 dmlr. 'l"‘-"“\
s N

-40 dBm
=50 dBay
-60 dBm
CF 753.0 MHz o ~ Span 20.4 MHz
Tx Channel Standard: NONE
Bandwidth 10.000 MHz | Power 29.20 dBm
Date: 16.JAM.Z2013 E5:123458
Figure 10.— 16QAM 753 MHz
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Offs 31.50 dB * RBW 100 kHz
At 20 dB VEW 300 kHz
Batt Ref 30.50 dBm SWT 2.5ms

1Pk 20 dBm
View

10 dBm

ﬂ..‘.ﬂ...|

-10 dBm }

|——
e |

-20 dBm

-40 dBmr

=50 dBm

-60 dBm

CF 733.0 MHz — =
Tx Channel Standard: NONE
Bandwidth 10.000 MHz | Power 28.30 dBm

Span 20.4 MHz

Date: 16.JAM.Z013 15:10:19

Figure 11.— QPSK 733 MHz

®

Offs 31.50 dB * RBW 100 kHz
At 20 dB VEW 300 kHz
Batt Ref 30.50 dBm SWT 2.5ms

1Pk 20 dBm
View

10 dBm

ﬂ..‘.ﬂ...|

-10 dBm - l

i W

=30 dBa

-40 dBmr

=50 dBm

-60 dBm

CF 747.0 MHz — =
Tx Channel Standard: NONE
Bandwidth 10.000 MHz | Power 28.05 dBm

Span 20.4 MHz

te: 16,.JAM.Z013 [E£5:11:3%9

Figure 12.— QPSK 747 MHz
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Offs 31.50 dB
At 20 dB
Batt Ref 30.50 dBm

SWT 2.5ms

" REW 100 kHz
VEW 300 kHz

1Pk | 20 dBm

View
10 dBm

J.;m“‘#q

T I

'DﬂBm|

-10 dBm

j
gt

J;a,ﬂuﬁqmﬁ

=30 dBa

-40 dBm

=50 dBm

-60 dBm

CF 753.0 MHz

Tx Channel

Span 20.4 MHz
Standard: MNONE

Bandwidth

10.000 MHz | Power

28.52 dBm

Figure 13.— QPSK 753 MHz

Test Equipment Used.

RF Power Output LTE

Calibration
Instrument Manufacturer Model Serial . ]
Number Last Calibration Period
Spectrum Rohde & Schwarz FSL6 100194 November 1, 2012 1 year
Analyzer
Signal Agilent N5172B ATO | MY51350182 | May 31,2012 | 2years
Generator
10210
Attenuator Bird 8304-N20DB - August 14, 2012 1 year
Cable Avnet MTS P-3636-603- - August 28, 2012 1 year
5236
DC Block MIDWEST DCDB-3624-10- - N/A N/A
MICROWAVE NNN-02
Figure 14 Test Equipment Used
Test Report E121593.00 Corning MobileAccess
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5. Occupied Bandwidth LTE

5.1 Test Specification
FCC Part 2, Section 1049

52 Test Procedure

The E.U.T. was set to the applicable test frequency in the 728-757 MHz band.
The E.U.T. antenna terminal was connected to the spectrum analyzer through an
external attenuator (at the output test) and an appropriate coaxial cable

(31.35 dB). The spectrum analyzer was set to proper resolution B.W.

The occupied bandwidth, that is the frequency bandwidth such that, below its
lower and above its upper frequency limit, the mean powers radiated are each
equal to 0.5% of the total mean power radiated by a given emission.

Occupied bandwidth measured was repeated in the input terminal of the E.U.T.
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5.3 Test Results
Operating Reading
Frequency
(MH2z) (MH2z)
LTE 64QAM Input 733 9.641
LTE 64QAM Output 733 9.641
LTE 64QAM Input 747 9.611
LTE 64QAM Output 747 9.461
LTE 64QAM Input 753 9.569
LTE 64QAM Output 753 9.479
LTE 16QAM Input 733 9.301
LTE 16QAM Output 733 9.381
LTE 16QAM Input 747 9.421
LTE 16QAM Output 747 9.341
LTE 16QAM Input 753 9.261
LTE 16QAM Output 753 9.222
LTE QPSK Input 733 9.461
LTE QPSK Output 733 9.501
LTE QPSK Input 747 9.381
LTE QPSK Output 747 9.461
LTE QPSK Input 753 9.301
LTE QPSK Output 753 9.261
Figure 15 Occupied Bandwidth LTE
JUDGEMENT: Passed
See additional information in Figure 16 to Figure 33.
TEST PERSONNEL.:
Tester Signature: Ll Date: 20.01.13

Typed/Printed Name: LA. Sharabi
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bl Centifications You Gan Trust

Offs 31.35 dB * REW 100 kHe

At DdB “ WBW 300 kHz M1[1] -27.52 dBm
Rel 3,35 dim SWT 2.5m5 720180000000 Mz
0 dam Dif1] -0.61 d
1Pk 0. 641000000 MHx
view |1 aar—rﬁ*ﬂwq-mquwh-_h A
-20 dBim ll
| \‘
-30 dml.. J’ \
-0 ua.l.. j \
50 dBp
llﬂ'-'-rﬂwul.-
60 dBm
70 dBm
<80 dim
-390 dim
CF 733.0 MHz Span 15.0 MHz

Figure 16.— 64QAM 733 MHz IN

offs 31,35 dB * REW 100 kiz

At o15de " VEW 300 KHe M1[1] -6.50 dBm

Ref 26,35 dim SWT 2.5 728.269000000 MHz
I

Di[1] 0.16 d
9, 641000000 MHz

1pic | 20 9B

Wi
10 dBiry

PR P RO o | [\ )

DdB-|-| M

\

30 dBm

-40 dBm

=50 dBm

=60 dBm

=70 dBmr
1

CF 733.0 MHz Span 15.0 MHz

Figure 17.— 64QAM 733 MHz OUT
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bl Centifications You Gan Trust

Offs 31.35 dB * REW 100 kHe

At 0dB * VEW 300 kHz Mil1] -28.23 dBm

Refl 3,35 ditm SWT 2.5ms 742 210000000 MHz

0 dBm DL[1] 0.21d
1k 9.611000000 MHz
View | .10 dBm—w;'-*- st A gt b

-20 dBim ||

: / \

<50 dB@m ‘IL

b
<60 dim —
=70 dBm
B0 dB
30 difim

CF 747.0 MHz Span 15.0 MHz|

Figure 18.— 64QAM 747 MHz IN

Offs 31.35 dB * REW 100 kHe

A 15 dB " VEW 300 kHz M1[1] -6.6%9 dBm
Rel 26,35 dim SWT 2.5ms T4z, 26A000000 HHz
I ITEN] -0.47 d
1 | 20 dBm 9,461000000 MHz
View
10 dim PRSP IR BV v S 1 YN

] dB-.-| ;

|

T k

sl
-

=30 dibm

Pl

-40 dBm

=50 dBm

=60 dBm

=70 dal;r.
CF 747.0 MHz

Span 15.0 MHz

Figure 19.— 64QAM 747 MHz OUT
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bl Centifications You Gan Trust

Offs 31.35 dB * REW 100 kHe

At 0dB * VEW 300 kHz M1[1] -27.88 dBm

Ref 3,35 dim SWT 2.5m6 748, 240000000 MHz

0 dam Dif1] -0.02 d
1Pk 9, 568000000 MHE
View | -10 dBm 1. TTRE P g At N PN

-20 dBmy

Wi \
] m
s

<60 didim

=70 dBm

<80 dim

=30 difim:

CF 753.0 MHz Span 15.0 MHz

Figure 20.— 64QAM 753 MHz IN

Offs 31.35 dB = REW 100 kHe
At 15 dB " WEW 300 kHz M1[1] 5.36 dBm
Ref 26,35 dim SWT 2.5 T4 2GA000000 MHz
I ITEN] -1.47 d
uie | 20 dB.-l- 9,479000000 MHE
View 5 I !]
10 dBm sl L
0 dim - |
| 3
-0 dB.l-. 7 Y
<30 dBm
-40 dim
-50 dBm
60 dBm
<70 dBm
CF 753.0 MHz Span 15.0 MHz
a b DEC. 24 G150

Figure 21.— 64QAM 753 MHz OUT
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Offs 31.50 dB * RBW 100 kHz

At DdB * VBW 300 kHz M1[1] .31.38 dBm

patt Ref 4.50 dBm SWT 2.5m8 737.671000000 MHz
DI[1] 1.20 d

1RM wcam -0.301000000 MHz,
View .10 dBm |

-20 dBm m}l

:30 dBm ;

|

1
o 1] 1

-70 dBm

-80 dBm

-30 dBm

CF 733.0 MHz Span 20.0 MHz
Data: 16,.JAM.Z013 LE:S)l: 45

Figure 22.— 16QAM 733 MHz IN

Offs 31.50 dB * RBW 100 kHz

Att 10 dB * WEW 300 kHz M1[1] -7.70 dBm
Batt Refl 17.50 dBm SWT 2.5ms 737.750000000 MHz

| D1[1] -1.31d

1Rm | 10 dBm -0.381000000 MHz,
View | B e L i

ﬂdﬂ...|

| @ ¥
) Wl

=20 dBmy

-40 dBm

-50 dBm

60 dBm

<70 dBm

-80 dBm
CF 733.0 MHz Span 20.0 MHz

Data: 16,.JAM.Z013 E5:41:86

Figure 23.— 16QAM 733 MHz OUT
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Offs 31.50 dB
At D dB
Batt Refl 4.50 dBm

0 dBm

* RBW 100 kHz
* VEW 300 kHz
SWT 2.5ms

M1[1] -34.63 dBm

751. 750000000 MHz

2.72d
-0 421000000 MHz

D11}
1Rm
View |

10 dBn |
Pl bk

-20 dBm

=30 dBm

-40 dBmv

1
sl

=70 dBm

gl

<80 dBm

=30 dBm

CF 747.0 MHz Span 20.0 MHz

Data: 16,.JAM.Z013 LE:53:08
Figure 24.— 16QAM 747 MHz IN
Offs 31.50 dB * RBW 100 kHz
Att 10 dB * VBW 300 kHz M1[1] -8.51 dBm
batt Ref 17.50 dBm SWT 2.5ms 751.750000000 MHz
Di[1] 0.80 d
1Rm | 10 dBm 9. 341000000 MHz
G [WMMFM‘\‘
[1] d\."-nll| % Ii
1
-10 dBm i q
=20 dBm m
-40 dim
-50 dBmr
60 dBm
-70 dBm
80 dBmv
CF 747.0 MHz Span 20.0 MHz
Data: 16,.JAM.Z013 E5:43303
Figure 25.— 16QAM 747 MHz OUT
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Offs 31.50 dB * RBW 100 kHz
Att 0 dB * VBW 300 kHz M1[1] -28.27 dBm
fatt Ref 4.50 dBm SWT 2.5ms 757.631000000 MHz

pi[1] 1.33 d
fom 0 dBm -9.261000000 MHz

View! 15 dBm

-20 dc.|.. } h:li
| 0 1
-30 dE:|n Iﬂ

;
ol | F |
WM R

=70 dBm

-40 dBmv

<80 dBm

=30 dBm

CF 753.0 MHz Span 20.0 MHz

Data: 16,.JAM.Z013 LE:5d:46

Figure 26.— 16QAM 753 MHz IN

Offs 31.50 dB * REW 100 kHz
At 10 dB * VBW 300 kHz M1[1] -4.49 dBm
Batt Ref 17.50 dBm SWT 2.5ms 757.591000000 MHz
Di[1] -1.75d
1Rm | 10 dBm i l"'ﬁ A “ -9 222000000 MHz
View |
ﬂd.,"".uu| ri trt
v
-10 dH-.|..
-2
-30 dBmv 4'7“
-40 dBm
-50 dBmr
60 dBm
=70 dBm
80 dBmv
CF 753.0 MHz Span 20.0 MHz
Data: 16,.JAM.Z013 Le:25:10

Figure 27.— 16QAM 753 MHz OUT
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Offs 31.50 dB * RBW 100 kHz

At 0 dB * VBW 300 kHz M1[1] -33.20 dBm
hatt Ref 4.50 dBm SWT 2.5nms 737. 790000000 MHz

pi[i] 0.26 d

1RM @ e -9.461000000 MHz,
View

-10 dBm

meww‘q

-20 dBm

-30 dBmv - -

-40 dBm

j:I:I dBmy L}

-70 dBm
-80 dBm
-30 dBm
CF 733.0 MHz Span 20.0 MHz
Data: 16,.JAM.Z013 Le:51:19
Figure 28.— QPSK 733 MHz IN
Offs 31.50 dB * RBW 100 kHz
Att 10 dB * WEW 300 kHz M1[1] -14,49 dam
Batt Refl 17.50 dBm SWT 2.5ms 737.790000000 MHz
| D1[1] 2.19d
1Rm | 10 dBm =r— ; M -0.501000000 MHz,
i

0 dBm I [ 1
=10 dBm B L

=20 dBmv

-40 dBm

-50 dBm

60 dBm

<70 dBm

-80 dBmv

CF 733.0 MHz Span 20.0 MHz

Data: 16,.JAM.Z013 E5:41:06

Figure 29.— QPSK 733 MHz OUT

Test Report E121593.00 Corning MobileAccess Page 28 of 133

FCCACC M Ver1.1 05Mayl 2000



|SRAEL TESTIRG LABORATORIES

bl Centifications You Gan Trust

Offs 31.50 dB * RBW 100 kHz

At DdB CVBW 300 kHz  Mi[1] -28.97 dBm
hatt Ref 4.50 dBm SWT 2.5nms 751. 711000000 MHz

o DI[1] 1254
1Rm -0.381000000 MHz
View! 15 dBm

=30 dBm Bl

-40 dBmv

o f*mmwmnh}g
|
\

a4

=70 dBm

<80 dBm

=30 dBm

CF 747.0 MHz Span 20.0 MHz

Date: 16.JAM.Z2013 LetS2334
Figure 30.— QPSK 747 MHz IN

Offs 31.50 dB * RBW 100 kHz
At 10 dB * VEBW 300 kHz M1[1] -10.61 dBm
Batt Refl 17.50 dBm SWT 2.5ms 751. 790000000 MHz

D1[1] 0.68 d
1Rm | 10 dBm aﬁg.dﬁiﬂnﬂﬂﬂﬂ MHz

View

ﬂdﬂ...|

1
-10 dBm o

|
=20 d uwwm
Bar

-40 dBm

-50 dBm

60 dBm

<70 dBm

-80 dBm
CF 747.0 MHz Span 20.0 MHz

Date: 16,.JAN.Z2013 E5:42:130

Figure 31.— QPSK 747 MHz OUT
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Offs 31.50 dB * RBW 100 kHz

At DdB * VBW 300 kHz M1[1] .32.39 dBm
patt Ref 4.50 dBm SWT 2.5m8 757.711000000 MHz

DI[1] -0.29d

1RM wcam -0.301000000 MHz,
View A0 dBT' |

-20 dBm t

:30 dBm .

|
ol 11 \

-70 dBm
~80 dBm
-30 dBm
CF 753.0 MHz Span 20.0 MHz
Data: 16,.JAM.Z013 (E53-TF3 ¥
Figure 32.— QPSK 753 MHz IN
Offs 31.50 dB * RBW 100 kHz
Att 10 dB * WEW 300 kHz M1[1] -3.35 dBm
Batt Refl 17.50 dBm SWT 2.5ms 757.591000000 MHz
| D1[1] -5.82 d
1Rm | 10 dBm W} g -0.761000000 MHz,
View
0 dBrn .
14
-10 dBm

\
iy
i

=20 dBmy

-40 dBm

-50 dBm

60 dBm

<70 dBm

-80 dBm
CF 753.0 MHz Span 20.0 MHz

Data: 16,.JAM.Z013 Le:24:35

Figure 33.— QPSK 753 MHz OUT
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5.4

Test Equipment Used.

Occupied Bandwidth LTE

Calibration
Instrument Manufacturer Model Serial L ]
Number Last Calibration Period
Spectrum Rohde & Schwarz FSL6 100194 November 1, 2012 1 year
Analyzer
Signal Agilent N5172B ATO | MY51350182 May 31, 2012 2 years
Generator
10210
Attenuator Bird 8304-N20DB - August 14, 2012 1 year
Cable Avnet MTS P-3636-603- - August 28, 2012 1 year
5236
DC Block MIDWEST DCDB-3624-10- - N/A N/A
MICROWAVE NNN-02

Test Report E121593.00
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6. Spurious Emissions at Antenna
Terminals LTE

6.1 Test Specification
FCC Part 27, Subpart C, Sections 27.53(c)(1) (3) 27.53 (g)

6.2 Test procedure

The power of any emission outside of the authorized operating frequency ranges
728 MHz-758 MHz must be attenuated below the transmitting power (P) by a
factor of 43+ 10 log (P) dB .

The E.U.T. antenna terminal was connected to the spectrum analyzer through an
external attenuator and an appropriate coaxial cable (31.35dB). The spectrum
analyzer was set to 1 kHz resolution BW for the frequency range 9.0-150.0 kHz,
10 kHz for the frequency range 150 kHz-1.0 MHz, 100 kHz for the frequency
range 1.0 MHz — 30 MHz, and 1MHz for the frequency range

30 MHz - 22.0 GHz.

6.3 Test Results

Operation Reading Specification Margin
Frequency
(MHz) (dBm) (dBm) (dB)
733 -20.53 -13.0 -7.53
747 -23.20 -13.0 -10.20
753 -23.03 -13.0 -10.03

Figure 35 Spurious Emissions at Antenna Terminals Results LTE

See additional information in Figure 36 to Figure 53.

JUDGEMENT: Passed by 7.53 dB
TEST PERSONNEL.: _
Tester Signature: "I" D T Date: 20.01.13

Typed/Printed Name 1. Siboni
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ATTEM 1@dEBE MEKR —-31.78dBm
RL 31.3dBm 18dB~ 111.5kH=z

DISHLAY | LINE
318 dim

|n| 4 M f(kﬂ

PP RPILY, TN

START 9. @BkH=z STOP 150.BkH=z
REW 1. @kH=z UBMW 2. @kHz SWF ZEBms

Figure 36.— 733 MHz

ATTEN 1@dEB MKR —-24.37dBm

FL 21.3dBEm 184 B~ 182 BkH=z
OISFLAY [ LIMH
=128 dBEm
o
L,
.
= R T
START 15@. BkH=z STOFP 1. 888@MHz
REEW 1B8kH=z UBK Z8kH=z

SHWP 58, Bms

Figure 37.— 733 MHz

Corning MobileAccess
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ATTEN 1@dEB MR —33. 28dBm
RL 31.3dBm 18d B~ 1. 48MH=z

DISKLAY [LIMH
—13]8 ditm

START 1. @EMHz STOP 38. B@MHz
#¥REW 1B80kHz UEBW 3BBkHz SWF 58. Bms

Figure 38.— 733 MHz

ATTEM 18dE MEKR Z24.97dBm

RL 31.3dEm 1Bd B 731 . GMHz
i
KR
731[6 Mz
D24 97 dBm l
|
1
R

|
N

FRVUPE | A DA L S

START 38.E8MHz STOP 1 B@@BRAGHz
RBELW 1. @MHz UBW 2. @MHz SWFP 58, Bms

Figure 39.— 733 MHz
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ATTEN 1@dEB MR —Z2@. 53dBm
RL 31.3dBm 18d B~ Z.181GH=z

OISKLAY | LIMNH
—13]8 dim

START 1. BEEGH=z STOP Z.39B8GHz
REW 1.8MHz UBK 2. 8MHz SWP 58, Bms

Figure 40.— 733 MHz

ATTEN 1@dBE MER —-29. 37dBm
RL 31.3dBm 18d B~ 7. 314GH=z
OISKLAY | LINE
—-12]8@ dBm
D
R

[ I A TS Y 2 o RO AP R

START 2. 98AGH=z STOP 18. BBEGH=z
REW 1.B8MHz UEBW 2. B8MHz SWP 158ms

Figure 41.— 733 MHz
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MR —3@. 7@dBm

ATTEN 18dBE
EL 31.3dBm 18d B~ 111 2kH=z
OISKFLAY | LIMH
—13]8 dBm
D
R
i o d .m‘uh ml
PO O 1 WL T

STOP 15@.8kHz

START 9. @kHz
UBW 3. BkHz SWF 368ms

REW 1.BkHz

Figure 42.— 747 MHz

ATTEN 1@dEBE MER —Z24. @3dBm

EL 31.3dEm 18dB~- 174 . lkHz
DISKLAY |LINE
—13]A8 dEm
i
e
v .
A e W Y VAT P
START 150@. BkH=z STOP 1. EBEAEBMH=z
FEW 1B8kHz UBW Z@kHz SWP 58. Bmz

Figure 43.— 747 MHz
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18dB~ 1.34MH=z
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Fig
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ure 44— 747 MHz

MKR Z4.13dBm
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o
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I
" /|
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ATTEN 1@dEB MR —23. Z28dBm
RL 31.3dBm 18d B~ 2. 185GH=z

Mk

2. 195 Gz

Dr=zz]z@ #Em

START 1. BEEGH=z STOP Z.39B8GHz
REW 1.8MHz UBK 2. 8MHz SWP 58, Bms

Figure 46.— 747 MHz

ATTEM 18dE MKR —-29.53dEBm
RL 21.3dBm 1@d B~ 7.941GH=

DISKLAY | LINE
2|8 diEm

START 2. 9@AGHz STOP 1@. BBAGHz
RBELW 1. @MHz UBW 2. @MHz SWP 15@8ms

Figure 47.— 747 MHz
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ATTEN 1@dEB MR —-31. B3dBm
RL 31.3dBm 18d B~ 111 BkH=z

DISKLAY [LIMH
—13]8 ditm

AV
TN WL W47 YA

Ww T g

START 9. @kHz STOP 15@.8kHz
REW 1.BkHz UBW 3. BkHz SWF 368ms

Figure 48.— 753 MHz

ATTEN 1@dEB MR —23. B3dEBm
RL 31.3dBm 18d B~ 198 ZkH=z

OISKLAY | LIMNH
A dBm

N

N PP P N YA TN O

START 158. BkH=z STOP 1. @2B88MH=z
REM lBkHz UBW ZBkHz SWP 58, Bms

Figure 49.— 753 MHz
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ATTEN 18dB MER —-33. 87dBm
EL 31.3dBm 1E8d B~ 1.39MHz

DISKFLAY [LIMH

—-13]8 dBm
D
R

4\4.1..1.

g ii\j.n..uq'; IR Bera A, A g AL hthoe
START 1. BBMH=z STOFP 308. BEMH=z
¥REW 1B8kH=z UEW ZFB@KH=z SWP S5B8. Oms
Figure 50.— 753 MHz

ATTEN 18dB MER 24 .88dEm

EL 31.3dBm 1E8d B~ 754 . 3MHz

DISKFLAY [LIMH

—-13]8 dBm
D

I
il

" /]

A " gt i Lot = I Py
START 20. BMH=z STOFP 1. 0BEEGH=z
REW 1.BMH=z UEW 3. @MH=z SWP S5B8. Oms

Figure 51.— 753 MHz
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ATTEM 1@dE MKR —23. 7@dBm
EL 31.3dBm 1@d B~ Z.B899GH=z
DISKFLAY | LIMH
—-13]8 dBEm
o
R
B
W P e R N T LT
START 1. BEAGH=z STOFP 2. 9BHGH=z
REW 1. @MHz UBW 3. @MH=z SWP S50@. Bms
Figure 52.— 753 MHz
ATTEM 18dE MKR —-28. 87dBm
REL 31.3dBm 18dB~s 7.361GH=z
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o
[
R
N PPN T RV Y O, o e .
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EEW 1.@MH=z UEW 3. @MH=z SWP 158ms
Figure 53.— 753 MHz
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6.4

Spurious Emissions at Antenna Terminals LTE

Test Equipment Used

Calibration
Instrument Manufacturer Model Serial __ _
Number Last Calibration Period
Spectrum HP 8564E 3442A00275 | January 19,2012 | 1 year
Analyzer
Signal Agilent N5172B ATO | MY51350182 May 31, 2012 2 years
Generator
10210
Attenuator Bird 8304-N20DB - August 14, 2012 1 year
Cable Avnet MTS P-3636-603- - August 28, 2012 1 year
5236
DC Block MIDWEST DCDB-3624-10- - N/A N/A
MICROWAVE NNN-02

Test Report E121593.00

FCCACC M Ver1.1 05Mayl 2000

Figure 54 Test Equipment Used
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7. Band Edge Spectrum LTE

7.1 Test Specification
FCC Part 27, Subpart C, Section 27.53 (c)(1)

7.2 Test procedure

Enclosed are spectrum analyzer plots for the lowest operation frequency
and the highest operation frequency in which the E.U.T. is planned to be used.

The power of any emission outside of the authorized operating frequency ranges
must be attenuated below the transmitting power (P) by a factor of at least 43 +
log (P) dB, yielding —13dBm.

The E.U.T. antenna terminal was connected to the spectrum analyzer through an
external attenuator and an appropriate coaxial cable (31.5 dB).

The spectrum analyzer was set to 30kHz R.B.W.

7.3 Results

Operation Band Edge Reading Specification Margin
Frequency Frequency

(MHz) (MH2z) (dBm) (dBm) (dB)

LTE64QAM 733.00 728.00 -23.32 -13.0 -10.32
LTE64QAM 753.00 758.00 -22.20 -13.0 -9.20
LTE1I6QAM 733.00 728.00 -25.98 -13.0 -12.98
LTE1I6QAM 753.00 758.00 -25.20 -13.0 -12.20
LTEQPSK 733.00 728.00 -27.07 -13.0 -14.07
LTEQPSK 753.00 758.00 -24.27 -13.0 -11.27

Figure 55 Band Edge Spectrum Results LTE

JUDGEMENT: Passed by 9.2 dB

See additional information in Figure 56 to Figure 61.

TEST PERSONNEL.: :

Tester Signature: fa Date: 20.01.13
Typed/Printed Name: A
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bl Centifications You Gan Trust

Offs 31.35 dB “ REW 30 kHz
At 25 dB = VEW 100 kKH Mi1[1] =23.33 dBm
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Figure 56.—64QAM 733.0 MHz
Offs 31.50 dB * RBW 30 kiHz
Alt 10 dB * VEW 300 kHz M1[1] -22.20 dBm
Batt Refl 19.50 dBm SWT 25ms 757.960000000 MHz
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i e

|
-30 d':..|.. !ﬂ“q;““‘w
-40 dBmr

| R
-50 da.|.. M
=50 dBm
-70 dBm
Fl
|
CF 758.0 MHz Span 20.0 MHz
Date: 16.JAN.Z013 #3037
Figure 57.— 64QAM 753.0 MHz
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Figure 58.—16QAM 733.0 MHz
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Figure 59.— 16QAM 753.0 MHz
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Figure 60.— QPSK 733.0 MHz
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7.4

Test Equipment Used.

Band Edge Spectrum

Calibration
Instrument Manufacturer Model Serial L ]
Number Last Calibration Period
Spectrum Rohde & Schwarz FSL6 100194 November 1, 2012 1 year
Analyzer
Signal Agilent N5172B ATO | MY51350182 May 31, 2012 2 years
Generator
10210
Attenuator Bird 8304-N20DB - August 14, 2012 1 year
Cable Avnet MTS P-3636-603- - August 28, 2012 1 year
5236
DC Block MIDWEST DCDB-3624-10- - N/A N/A
MICROWAVE NNN-02
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8. Spurious Radiated Emission LTE

8.1 Test Specification
FCC, Part 27, Subpart C Section 27.53 (g)

8.2 Test Procedure

The test method was based on ANSI/TIA-603-C: 2004, Section 2.2.12
Unwanted Emissions: Radiated Spurious.

The power of any emission outside of the authorized operating frequency ranges
(728-758 MHz) must be attenuated below the transmitting power (P) by a factor
of at least 43 + 10 log (P) dB, yielding —13dBm.

(@) The E.U.T. operation mode and test set-up are as described in Section 3.

A preliminary measurement to characterize the E.U.T was performed inside
the shielded room at a distance of 3 meters, using peak detection mode and
broadband antennas. The preliminary measurements produced a list of the
highest emissions. The E.U.T was then transferred to the open site, and
placed on a remote-controlled turntable. The E.U.T was placed on a non-
metallic table, 0.8 meters above the ground. The configuration tested is
shown in Figure 1.

The frequency range 9 kHz-20 GHz was scanned, and the list of the highest
emissions was verified and updated accordingly.

The readings were maximized by adjusting the antenna height between 1-4
meters, the turntable azimuth between 0-360°, and the antenna polarization.
The emissions were measured at a distance of 3 meters.

(b) The E.U.T. was replaced by a substitution antenna (dipole 30MHz-1GHz,
Horn Antenna above 1GHz) driven by a signal generator. The height was
readjusted for maximum reading. The signal generator level was adjusted to
obtain the same reading on the EMI receiver as in step (a).

The signals observed in step (a) were converted to radiated power using:
P4(dBm) = P4(dBm) — Cable Loss (dB) + Substitution Antenna Gain (dB)
P4 = Dipole equivalent power (result).
Py = Signal generator output level.

8.3 Test Results

JUDGEMENT: Passed by 27.3 dB

The E.U.T met the requirements of the FCC, Part 27, Subpart C, Section 27.53
(g) specifications.

TEST PERSONNEL.:
Tester Signature: ] o o Date: 20.01.13
Typed/Printed Name: I. Siboni
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Carrier Freq. Antenna  Maximum Signal Cable Antenna Effective Spec. Margin
Channel Pol. Peak Level Generator RF  Loss Gain Radiated
Output Power Level
(MHz) | (MHz2) (dBpVv/m) (dBm) (dB) (dBi) (dBm) (dBm) (dB)
733.00 | 1466 \/ 57.1 -42.8 6.7 7.6 -41.9 -13.0 -28.9
733.00 | 1466 H 56.5 -43.0 6.7 8.0 -41.7 -13.0 -28.7
747.00 | 1494 \/ 57.4 -42.5 6.7 7.6 -41.6 -13.0 -28.6
747.00 | 1494 H 57.9 -41.6 6.7 8.0 -40.3 -13.0 -27.3
753.00 | 1506 \/ 55.9 -44.0 6.7 7.6 -43.1 -13.0 -30.1
753.00 | 1506 H 57.6 -41.9 6.7 8.0 -40.6 -13.0 -27.6
8.4 Test Instrumentation Used, Radiated Measurements
Serial . . .
Instrument Manufacturer Model Calibration Period
Number
EMI Receiver Rohde & 1066.301 100120 November 1, 2012 | 1 year
Schwarz
Spectrum HP 8592L 3826A01204 | March5,2012 | 1vyear
Analyzer
Active Loop Emco 6502 2950 October 19,2012 | 1 year
Antenna
Antenna EMCO 31428 1250 July 7, 2012 1 year
Bioconilog
Horn EMCO 3115 6142 March 14, 2012 2 year
Horn ARA SWH-28 1007 January 26, 2011 2 year
Low Noise DBS LNA-DBS-
Amplifier | MICROWAVE | 0411N313 013 August 21,2012 1 year
Low I\_Io_lse Sophia Wireless LNA 28-B 232 August 28, 2012 1 year
Amplifier
Signal Generator Agilent N5172B MY51350182 May 31, 2012 2 years
AT010210
Antenna Mast ETS 2070-2 9608-1497 N/A N/A
Turntable ETS 2087 - N/A N/A
Mast& Table | proepvco | 2090 9608-1456 N/A N/A
Controller
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9. RF Power Output AWS

9.1 Test Specification
FCC Part 27, Subpart C (27.50(d))

9.2 Test procedure

The E.U.T. antenna terminal was connected to the Spectrum Analyzer through
an external attenuator and an appropriate coaxial cable (loss = 31.35 dB). The
E.U.T. RF output was modulated as follows:

CDMA at 1.25 MHz BW channels (2112.2 MHz, 2132.5 MHz and
2153.8 MHz)

LTE at 1.25 MHz BW channels (2115.0 MHz, 2132.0 MHz and 2150.0 MHz)
WCDMA at 5 MHz BW channels (2112.5 MHz, 2132.5 MHz and 2153.5 MHz)
Special attention was taken to prevent Spectrum Analyzer RF input overload.
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9.3 Results

Modulation Operation Reading
Frequency

(MH2z) (dBm)
CDMA 2112.2 29.74
CDMA 2132.5 27.80
CDMA 2153.8 28.53
LTE 64QAM 2115.0 30.04
LTE 64QAM 2132.5 27.71
LTE 64QAM 2150.0 28.58
LTE 16QAM 2115.0 29.40
LTE 16QAM 2132.5 28.19
LTE 16QAM 2150.0 28.85
LTE QPSK 2115.0 28.41
LTE QPSK 2132.5 27.92
LTE QPSK 2150.0 28.70
WCDMA 2112.5 29.54
WCDMA 2132.5 28.45
WCDMA 2152.5 29.34

Figure 63 RF Power Output AWS

See additional information in Figure 64 to Figure 78.

TEST PERSONNEL:

Tester Signature:

,
Frr o —

Typed/Printed Name: .A. Sharabi
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Figure 64.— CDMA (2112.2 MHz)
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Figure 65.— CDMA (2132.5 MHz)
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Figure 66.— CDMA (2153.8 MHz)
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Figure 67.— LTE 64QAM(2115.0 MHz)
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Figure 68.— LTE 64QAM (2132.5 MHz)
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Figure 69.— LTE 64QAM (2150.0 MHz)
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Figure 72.— LTE 16QAM (2150.0 MHz)
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Figure 73.— LTE QPSK (2115.0 MHz)
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Figure 74.— LTE QPSK (2132.5 MHz)
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Figure 75.— LTE QPSK (2150.0 MHz)
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Figure 76.— W-CDMA (2112.5 MHz)
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Figure 77.— W-CDMA (2132.5 MHz)
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Figure 78.— W-CDMA (2152.5 MHz)

9.4 Test Equipment Used.
RF Power Output AWS
Calibration
Instrument Manufacturer Model Serial . ]
Number Last Calibration Period
Spectrum Rohde & Schwarz FSL6 100194 November 1, 2012 1 year
Analyzer
Signal Agilent N5172B ATO | MY51350182 | May 31,2012 | 2 years
Generator
10210
Attenuator Bird 8304-N20DB - August 14, 2012 1 year
Cable Avnet MTS P-3636-603- - August 28, 2012 1 year
5236
DC Block MIDWEST DCDB-3624-10- - N/A N/A
MICROWAVE NNN-02
Figure 79 Test Equipment Used
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10. Occupied Bandwidth AWS

10.1 Test Specification
FCC Part 2, Section 1049

10.2 Test Procedure

The E.U.T. was set to the applicable test frequency and modulation. The E.U.T.
antenna terminal was connected to the spectrum analyzer through an external
attenuator (at the output test) and an appropriate coaxial cable. The spectrum
analyzer was set to proper resolution B.W.

The occupied bandwidth, that is the frequency bandwidth such that, below its
lower and above its upper frequency limit, the mean powers radiated are each
equal to 0.5% of the total mean power radiated by a given emission.

Occupied bandwidth measured was repeated in the input terminal of the E.U.T.
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10.3 Results
Modulation Operating Reading
Frequency
(MHz2) (MHz2)
Input 2112.2 1.4348
Output 2112.2 1.4348
Input 2132.5 1.4449
CDMA Output 2132.5 1.4246
Input 2153.8 1.4348
Output 2153.8 1.4348
Input 2115.0 9.7010
Output 2115.0 9.4910
Input 2132.5 9.5810
LTE 64QAM Output 2132.5 9.6710
Input 2150.0 9.5810
Output 2150.0 9.4910
Input 2115.0 9.421
Output 2115.0 9.381
Input 2132.5 9.461
LTE 16QAM Output 2132.5 9.381
Input 2150.0 9.341
Output 2150.0 9.341
Input 2115.0 9.421
Output 2115.0 9.381
Input 2132.5 9.381
LTE QPSK Output 2132.5 9.381
Input 2150.0 9.381
Output 2150.0 9.182
Input 2112.5 4.6220
Output 2112.5 4.6010
Input 2132.5 4.5810
WCDMA Output 2132.5 4.5600
Input 2152.0 4.5600
Output 2152.0 4.5810

Figure 80 Occupied Bandwidth AWS
See additional information in Figure 81 to Figure 110.

JUDGEMENT: Passed
TEST PERSONNEL.:
Tester Signature: - /a7 — Date: 20.01.13

Typed/Printed Namé: A. Sharabi
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Figure 83.— CDMA (2132.5 MHz) IN
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Figure 85.— CDMA (2153.8 MHz) IN
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Figure 87.— LTE 64QAM(2115.0 MHz) IN
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Figure 88.— LTE 64QAM (2115.0 MHz) OUT
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Figure 89.— LTE 64QAM (2132.5 MHz) IN
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Figure 90.— LTE 64QAM (2132.5 MHz) OUT
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Offs 31.50 dB * REW 100 kHz
Att 0 dB VBW 300 kHz Mi[1] 29.80 dBm
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Figure 91.— LTE 64QAM (2150.0 MHz) IN
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Figure 92.— LTE 64QAM (2150.0 MHz) OUT
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Offs 31.50 dB * RBW 100 kHz
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Figure 93.— LTE 16QAM (2115.0 MHz) IN
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Figure 94.— LTE 16QAM (2115.0 MHz) OUT
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Offs 31.50 dB * RBW 100 kHz
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Figure 95.— LTE 16QAM (2132.5 MHz) IN

Offs 31.50 dB * RBW 100 kHz
Att 10 dB * VBW 300 kHz M1[1] -7.09 dBm
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Figure 96.— LTE 16QAM (2132.5 MHz) OUT
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Offs 31.50 dB * RBW 100 kHz

At 0dB * VBW 300 kHz M1[1] -31.84 dBm
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Figure 97.— LTE 16QAM (2150.0 MHz) IN

Offs 31.50 dB * RBW 100 kHz

At 10 dB * VBW 300 kHz M1[1] -12.93 dBm
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Figure 98.— LTE 16QAM (2150.0 MHz) OUT
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Offs 31.50 dB * RBW 100 kHz
Att 0 dB * VBW 300 kHz M1[1] -29.41 dBm
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Figure 99.— LTE QPSK (2115.0 MHz) IN

Offs 31.50 dB * RBW 100 kHz
Att 10 dB * VBW 300 kHz M1[1] -11.70 dBm
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Figure 100.— LTE QPSK (2115.0 MHz) OUT
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Offs 31.50 dB * RBW 100 kHz
Att 0 dB * VBW 300 kHz M1[1] -30.07 dBm
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Figure 101.— LTE QPSK (2132.5 MHz) IN

Offs 31.50 dB * REW 100 kHz

At 10 dB * VBW 300 kHz M1[1] -9.94 dBm
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Figure 102.— LTE QPSK (2132.5 MHz) OUT
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Offs 31.50 dB * RBW 100 kHz
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Figure 103.— LTE QPSK (2150.0 MHz) IN
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Figure 104.— LTE QPSK (2150.0 MHz) OUT
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Figure 105.— W-CDMA (2112.5 MHz) IN
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Figure 106.— W-CDMA (2112.5 MHz) OUT
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Figure 107.— W-CDMA (2132.5 MHz) IN

@ GOffs 31.35 dB * REW 100 kHz
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Figure 108.— W-CDMA (2132.5 MHz) OUT
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Figure 109.— W-CDMA (2152.0 MHz) IN
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Figure 110.— W-CDMA (2152.0 MHz) OUT
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10.4

Test Equipment Used.

Occupied Bandwidth

Calibration
Instrument Manufacturer Model Serial L ]
Number Last Calibration Period
Spectrum Rohde & Schwarz FSL6 100194 November 1, 2012 1 year
Analyzer
Signal Agilent N5172B ATO | MY51350182 May 31, 2012 2 years
Generator
10210
Attenuator Bird 8304-N20DB - August 14, 2012 1 year
Cable Avnet MTS P-3636-603- - August 28, 2012 1 year
5236
DC Block MIDWEST DCDB-3624-10- - N/A N/A
MICROWAVE NNN-02
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11. Spurious Emissions at Antenna
Terminals AWS

11.1 Test Specification
FCC Part 27, Subpart C, Section 27.53 (g)

11.2 Test procedure

The power of any emission outside of the authorized operating frequency ranges
must be attenuated below the transmitting power (P) by a factor of at least 43 +
log (P) dB, yielding —13dBm. The E.U.T. antenna terminal was connected to the
spectrum analyzer through an external attenuator and an appropriate coaxial
cable (loss = 31.35 dB). The spectrum analyzer was set to 1 kHz resolution BW
for the frequency range 9.0-150.0 kHz, 10 kHz for the frequency range

150 kHz-1.0 MHz, 100 kHz for the frequency range 1.0 MHz — 30 MHz, and
1MHz for the frequency range 30 MHz - 22.0 GHz.

11.3 Results

Operation Reading Specification Margin
Frequency
(MHz) (dBm) (dBm) (dB)
2112.2 -24.82 -13.0 -11.82
CDMA 2132.5 -25.15 -13.0 -12.15
2153.8 -22.03 -13.0 -9.03
2115.0 -21.20 -13.0 -8.20
LTE 2132.5 -23.03 -13.0 -10.03
2150.0 -24.53 -13.0 -11.53
2112.5 -25.37 -13.0 -12.37
WCDMA 2132.5 -20.87 -13.0 -7.87
2152.5 -23.03 -13.0 -10.03

Figure 112 Spurious Emissions at Antenna Terminals Results AWS

See additional information in Figure 113 to Figure 175.

JUDGEMENT: Passed by 7.87 dB
TEST PERSONNEL.: _
Tester Signature: | D cite Date: 20.01.13

Typed/Printed Name’ 1. Siboni
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ATTEN 1@dE MER -31.82dBm
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Figure 113.— 2112.20 MHz CDMA
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o
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Figure 114.— 2112.20 MHz CDMA
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Figure 115.— 2112.20 MHz CDMA
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Figure 116.— 2112.20 MHz CDMA
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MKR 22 . BZ2dBm
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RL Z1. 4dEBEm 1Ad B/
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38 dBEm

START 1. BABGHz STOF 2.908GHz
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Figure 117.— 2112.20 MHz CDMA
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1
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Figure 118.— 2112.20 MHz CDMA
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ATTEN 1@dE MKR —28. B5dBm
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Figure 119.— 2112.20 MHz CDMA
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Figure 120.— 2132.50 MHz CDMA
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ATTEM 18dE MKR —-2B. 32dBm
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Figure 121.— 2132.50 MHz CDMA
ATTEM 1@dBE MKRE —-325. EEdBEm
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Figure 122.— 2132.50 MHz CDMA
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ATTEM 1@dE MKR —-25. 15dBm
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Figure 123.— 2132.50 MHz CDMA
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Figure 124.— 2132.50 MHz CDMA
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ATTEN 1@dB MKR —28.87dBm
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Figure 125.— 2132.50 MHz CDMA
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START 18. BBGHz STOP Z2Z. BBGH=z
REW 1. @AMH=z UBW 3. AMH=z SWF Z4Bms

Figure 126.— 2132.50 MHz CDMA
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Figure 127.— 2153.80 MHz CDMA
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Figure 128.— 2153.80 MHz CDMA
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ATTEN 1@dE MKR —-35. 37dBm
EL 31.3dBm 184 B~ 7. 82MH=z
DISHLAY [LIMH
—-13]8 dim
o
R
A 14
M%\'Jhmlulmw\ﬂ-’lmln "

START 1. B@rMHz STOFP 3@. BErMHz
¥REBW 1E8@kHz VEW 38@kHz SWF 58 Bms

Figure 129.— 2153.80 MHz CDMA

ATTEM 1BdE MKR -25. 37dBm
RL 31.3dEBEm 1B8dB~ 738. 7MHz

DISFLAY | LINKE

—-13]8 dBEm
hu}
R

o

- . i ol PP FI | TN P YT
START 38.8MHz STOP 1.B8888GHz
REW 1.8MHz VEW 3.8MHz SWP 58. Bms

Figure 130.— 2153.80 MHz CDMA
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ATTEN 18dB MER ZB.37dEm
EL 31.3dBm 1E8d B~ 2. 156GH=z
DISKFLAY [LIMH
—-13]8 dBm
D
R
o
PP TP L e T Ty
START 1. BBAGH=z STOFP Z.9BEGH=z
REW 1.BMH=z UEW 3. @MH=z SWP S5B8. Oms
Figure 131.— 2153.80 MHz CDMA
ATTEN 18dB MER —-29. B3dBm
EL 31.3dBm 1E8d B~ 7.361GH=z

OISKLAY | LIMNH
—13]8 dim

R

[T S ST el o IR o RPN T -
START 2. SBBGH=z STOFP 108. BEEGH=z

REW 1.BMH=z UEW 3. @MH=z SWP 1S@ms

Figure 132.— 2153.80 MHz CDMA
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ATTEM 1@dB MKR —27. B7dEm
RL 31.3dEBEm 18dB~ 14. 16GHz
DISRLAY | LINE
-13/8 dEm
ju}
R
2
aekrl: Npad Ty ot e T—T G
START 18.BBGH=z STOP 22. BAGHZz
REW 1.8MHz UEBW 3. B8MHz SHP Z4Bms

Figure 133.— 2153.80 MHz CDMA

ATTEM 1@dEBE MKR —-328. 83d Bm
RL 31.3dBm 1AdB~ 111.5kH=z
DISKLAY | LINE
—-13]@ dBEm
o
R

e Voot o,

N
LA LN A
START 9. BkHz STOF 158 BkHz
REW 1.BkHz VEW 3. BkHz SWP ZBEms

Figure 134.— 2115.00 MHz LTE
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ATTEN 1@dB MER —21.28dBm

RL 31.3dBm 184 B~ 186. 8kHz
DISKLAY [LIME
—-13]8 dim
o
* LA
1
S
Mmk!ir\lj\ﬂn -
. i b, o

STOP 1. 8a@arHz

START 158. AkHz
SWF 58, Bms

REW 18kHz UBMW 3@k Hz

Figure 135.— 2115.00 MHz LTE

MKR —34.387dBm

ATTEM 1@dEBE
RL 31.3dBm 18dB~s 1.48MH=z
DISHLAY | LINE
—13{@8 dim
il
[
i A
Ve el Y, WFPRPTRT TR UL - N Y P "

STOP 28. 8aMHz

START L. @@MHz
SWF 50, Ums

¥REW 1@8kH=z UBMW ZB@kHz

Figure 136.— 2115.00 MHz LTE
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ATTEM 18dE MKR —-325. 7@dBm
REL 31.3dBm 1@d B TE@A . TMH=z
DISKFLAY | LIME
-13|8 dBEm
o
R
rof
VSR AP P MO METTPH RS ) P R O T N

START 30.8MHz STOP 1. 088RAGHz
#¥REBW 18@kHz VEBW 28@kH=z SWF 258ms

Figure 137.— 2115.00 MHz LTE

ATTEMN 1@dEB MR 14 . 3BdBm
RL 21.3dBm 18d B~ 2. 115GH=

OISKLAY | LINEH
—13]8 dim

START 1. @BAGHz STOP Z2.9B88GHz
#¥REW 188kHz UBW 3B8BkHz SHP 488ms

Figure 138.— 2115.00 MHz LTE
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ATTEM 1@dE MKR —-29.532dBm
RL 31.3dBm 18d B~ V. Z278GH=z
DISKFLAY | LIMH
—-12]8 dBEm
il
R

START 2. 98@GH=z STOP 1@, BEAGH=z
REW 1.@MH=z VEW 2. 8MH=z SWP 1E@ms

Figure 139.— 2115.00 MHz LTE

ATTEM 1@dE MKR —27. 37dBm
RL 31.3dBm 18d B~ 21. BEGH=
DISKFLAY | LIMH
—-12]8 dBEm
il
R

START 168.BAGH=z STOP 22 BEGH=z
REW 1.@MH=z VEW 2. 8MH=z SWP Z48ms

Figure 140.— 2115.00 MHz LTE
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E

ATTEM 1@dEB MR —27. 28d Bm
RL 31.3dEBm 1AdB~ 111. 2kH=z
DISKLAY | LINKE

—1318 dim

e

hunuﬂwﬁ Jud, ’”“ﬂuh W mwpd

<

]
Mol oI

START 9. @kHz
.BkHz VEW 3.8kHz SHP 3EEms

REW 1

STOF 158. AkHz

Figure 141.— 2132.50 MHz LTE

ATTEN 1@dEBE MER —23. @3dBm
RL 31.3dBm 1AdB~ 168 . 4kHz
DISRLAY | LINKE

—1318 dBm

VLA

*%\'/\'\V‘\,u e,

i vl

E

START 150.BkHz
Bk Hz UBK 38kHz SWF 58, Bme

RFEM 1

Figure 142.—

STOP 1. 80BEMHz

2132.50 MHz LTE
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g ) |SRAELTESTING LABORATORIE
b
+pagw  ATTEN 10dB MKR —33. 53d Bm
RL 31. 3dBm 18d B~ 7.67MHz
DISRLAY | LINE
—=13]A dBEm
o
R
PN
MMM,.]' PP Mg T g, NP TR} y | ,;
START 1. @@MH=z STOP 28. BAMH=z
¥FEBW 1@8@kH=z LUEW 3@BkHz SWP 5@, Bms
Figure 143.— 2132.50 MHz LTE
ATTEMN 1@dEB MR —24. 28dBm
RL 21.3dBm 1E@d B~ 736 . AMH=
OISKLAY | LINEH
—13]8 dim
D
R
Ft
okt P gkl At et A rrr ],,»Ml.a.n.’
START 3@.E8MHz STOP 1. @BB8EGHz
REW 1.8MHz UBW 3. 8MHz SKP 58. Bm=
Figure 144.— 2132.50 MHz LTE
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ATTEMN 1&@dB MER 21.13dEm
RL 31.3dBm 1E@d B~ 2. 131GH=
DISKFLAY [LIMA
-13]8 dEm
D
R
- ANl APl ey L= A
START 1. B88GH=z STOP 2.988GHz
REW 1.8MH=z UBKW 3. 8MH=z SWP 58. Bms
Figure 145.—2132.50 MHz LTE
ATTEMN 1&@dB MER —-29. 53dBm
RL 31.3dBm 1E@d B~ 7. 444GH=z
DISKFLAY [LIMA
-13]8 dEm
D
R
PO SO PP RPN T ¥ e Ty e B
START 2. 988GH=z STOP 18. 888 GHz
REW 1.8MH=z UBKW 3. 8MH=z SWP 1S5B8ms

Figure 146.— 2132.50 MHz LTE
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ATTEMN 1@dEB MR —28. 28dBm
RL 21.3dBm 18d B~ 13. 22GH=

OISKLAY | LINEH
A dBEm

-13
D
R
AP e Y i e e e
*hB0OWE ’E
START 18.88GH=z STOP Z28. B8GH=z
REW 1.8MH=z UBKW 3. 8MH=z

SHP ZBEms

Figure 147.— 2132.50 MHz LTE

ATTEN 1@dE MKR —-31.87dBm
RL 31.3dBm 1@ad B~ 111. 2ZkH=
DISKHLAY | LIMH
—1318 dBm

o

R

L1
T O 1 O )

START 9. BkHz STOP 158.8kHz
REW 1.@kHz VEBW 3.8kHz SWF SEdms

Figure 148.— 2150.00 MHz LTE
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ATTEM 18dEB MKR —24. 78d Bm
RL 31. 3dEBm 18dB- 167 . BkHz
DISKRLAY |LINKE
—-13]8 dBEm
o
[
B
hfy
'll"_."..\k
/\"J\ ..Jd.ljﬂ.&mx\\'\ku T
UL LI A ety

START 150.BkHz STOP 1. 80BEMHz
RFEW 18kHz UBK 38kHz SWF 58, Bme

Figure 149.— 2150.00 MHz LTE

ATTEM 18dEB MKR —36. 83d Bm
RL 31. 3dEBm 18d B~ 1.53MH=z

DISKFLAY | LIMNE

—-13]8 dBm
o
R

1 ’

M\J"rﬂ_‘ OO [N T P A ok

START 1. @@rMHz STOP 38. 0arMHz
¥REW 1B88kHz VEBW 3@BkHz SWF 58. Bms

Figure 150.— 2150.00 MHz LTE
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ATTEMN 1@dB MKR —-24.53dBm
RL 31. 3dBm ledB~ 739. TMH=z
DISHLAY |LIMH
—1318 dBm
i
" iy
TIPS T Rl " I P
START 3@.arHz STOP 1.8B880GHz
REW 1.B8MHz VBW 3.B8MHz SWP S58. Bms

Figure 151.— 2150.00 MHz LTE

ATTEN 1@dEB MR 22 . 47dBm
RL 31.3dBm 18d B~ 2. 153GH=

DISKLAY [LIMH
—13]8 ditm

PR TR vt F
START 1. A@AGHz STOP Z.9@8GHz
REW 1.8MHz UEBW 3. 8MHz SWF 58. Bms

Figure 152.— 2150.00 MHz LTE
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ATTEMN 1@dE

MKR —29. ZBdBm
RL 31.3dBm 1@d B~ 7.3E1GHz
DISHLAY|LIME
-13]@ dBm
D
R
kil "y - WPFIRC T FRTI e e

START Z. S8EGHz STOP 18, BEEGH=z
REMW 1. @MHz UBK 2. 8MHz SKWP 15@ms

Figure 153.— 2150.00 MHz LTE

ATTEN 1@dEB MR —27. 37dEBm
RL 31.3dBm 18d B~ Z1.86GH=z

OISKLAY | LIMNH
A dBm

START 18.8B8GH=z STOP Z2. BEGHz
REW 1.8MHz UBK 2. 8MHz SWP Z4B@ms

Figure 154.— 2150.00 MHz LTE
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ATTEM 1@dEBE MKR —-32Z.87dBm

RL 31.3dBm 1AdB~ 1

11.7kHz

DISKLAY | LINE
3]0 dBEm

Wi

RPN,

L

T

e

START 9. @kHz STOP 158 . BkHz

REW 1. 8kHz VEW 3. 8kHz

SHP IEEms

Figure 155.— 2112.50 MHz W-CDMA

ATTEN 1@dEBE MER —Z25. 37dBm
RL 31.3dBm 1AdB~ 181 . ZkHz
DISRLAY | LINKE
—1318 dBm
o
R
By,
r
M W,
Aﬁ#h . uhuLﬂH' fh% fran AL
vy u o e o ey
START 15@. BkHz STOF 1. BUEEMHz
FEW 1@kHz UEBW 3@kHz SWF 58, Bms

Figure 156.— 2112.50 MHz W-CDMA
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ATTEM 1@dBE MKRE —-35. 7@dBm
EL 31.3dBm 18d B~ 7. EBZMH=z
DISKFLAY | LIMH
—12]8 dBEm
o
R
4, i
T LY TV PSS SV Y TN I
START 1. 8@MH=z STOP 38. BarMH=z
#REW LB8kH=z VB 3B8kH=z SWP 50. Bms

Figure 157.— 2112.50 MHz W-CDMA

ATTEM 1@dB MKR —-24. 78dBm
RL 31.3dBm 18d B~ 73A . AMH=z
DISFLAY [ LIME
—13218 dBm
i}
R
4 n A FIRETN FVRC N P R S )
START 28 . 8MHz STOP 1. B8BBAGHz
#REMW 1BBkH=z UBK 288kHz SWP ZEBms

Figure 158.— 2112.50 MHz W-CDMA
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ATORIES

ATTEM 1@dE

MKR ZE.8B@dEm

RL 31 3dBm 1Ad B~ 2. 115GH=z

DISHLAY | LIMH

—13{8 dBm
]
R

b,
T T Frowy oy i v YA e

START 1. BBAGH=z STOP Z2.9B8GH=z
REW 1.@MH=z VEW 2. 8MH=z SWP 8. Bms

Figure 159.— 2112.50 MHz W-CDMA

ATTEN 1@dE

MKR —38. B3dBm

EL 31.3dBm 184 B~ 7. 125GH=z

DISHLAY [LIMH

—-13]8 dim
o
R

hebprs sy - Jrtsa T TV RS G
START Z. 988GHz STOP 18, BEBGH=z
REW 1.&@MHz VEBW 3. 8MHz

SWF 150ms

Figure 160.— 2112.50 MHz W-CDMA

Corning MobileAccess

Page 102 of 133



ATTEM 1@dE MKR =27 . 8%dBm

FEL 31. 3dBm 18d B/ Z8. 9Z2GHz

DISKRLAY | LIMNE

—13]8 dBEm
o
R

]

IR T VST I A e T L i
START 18.8d8GH=z STOP 22. BAGHz

FEBW 1.B8MHz VBK 3. BMHz SHP Z4Bms

Figure 161.— 2112.50 MHz W-CDMA

ATTEM 1@dE MKR —-28.37dBm
RL 31.3dBm 1Hd B 122 Bk H=z
DISKFLAY | LIMH
12|68 dBm
il
R
I AT
T L N T W L T
W AL ¥
START 9. BkH=z STOP 15@. BkH=z
REW 1. @kH=z VEW 2. 8kH=z SWP 2E@ms

Figure 162.— 2132.50 MHz W-CDMA
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ATTEM 1G@dE MKR —-28. 87dBm
REL 31.3dEm 18dB~ 191 . 1kH=z
DISKFLAY |LINE
—13]8 dBEm
i
"™
iy i n
“"‘\Www,.,w / \’\,% b,
START 150. BkH=z STOP 1. B@BBMH=z
REW 18kH=z VEW 38kHz SWP 5@8. Bms

Figure 163.— 2132.50 MHz W-CDMA

ATTEM 1@dEBE MKR —-32E. Z8d Bm
RL 31.3dBm 1AdB~ 7. FTMHz

DISKLAY | LINE
3]0 dBEm

START 1. @@MHz STOP 28. BarMHz
¥REBW 1@@kHz VEW 38EkHz SHP 5@, Bms

Figure 164.— 2132.50 MHz W-CDMA
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ATTEM 1BdBE MKR -325. B7dEm
RL 21.3dEBEm 18dB~s 749. 4MH=z
DISKFLAY | LINE
—12168 dBEm
i}
R
gty
PPN PSR IRNSFYRP SR AU T SO PPV £ E0 [NPTYN W
START 308.8MHz STOP 1. BBBAGHz
¥RBUW 1B@BkHz UBKW 28B8kHz SHP 258ms

Figure 165.— 2132.50 MHz W-CDMA

ATTEMN 1@dB MKR 14 . 88dBm
RL 31. 3dBm ledB~ 2.131GH=
DISKLAY | LIMH
—1318 dBm
D
R
ud
PP B I W - B TP g T - T VYT
START 1. B@AGH=z STOP Z.9B8GH=z
#REW lB@kHz VBW 388kHz SWP 48@ms

Figure 166.— 2132.50 MHz W-CDMA
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ATTEN 1@dBE

MER —29. 78dBm
RL 31.3dBm 18d B~

7. Z29EAGH=z

OISKLAY | LINE
—13]@ dim

START 2. 98AGH=z STOP 18. BBEGH=z
REW 1.B8MHz UEBW 2. B8MHz SWP 158ms

Figure 167.— 2132.50 MHz W-CDMA

ATTEM 1@dEBE MKR —2ZE&. 78d Bm
RL 31.3dBm 1AdB~ Z1. BAGH=z

DISKLAY | LINE
138 dEm

START 18. BBGH=z STOP 22. BAGHz
REW 1. E8MHz VEW 3. 8MHz SHP Z248ms

Figure 168.— 2132.50 MHz W-CDMA
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MKR —25. 7AdBEm

ATTEN 10dE
RL 1. 3dBEm 1BdE- 133 8kHz
DISHLAT LI
-i3]6 d¥m
D
R
A g A Jﬂ..mﬁ m
O P A 7 P
Wi W !

START 9. BkHz STOP 15@. BkHz
REW 1.@kHz VEBW 3. 8kH=z SWF 2Edms

Figure 169.— 2152.50 MHz W-CDMA

ATTEM 18dE MER —-23. B3dBm

RL 31.3dBm 184 B~ 189 . BkH=
DISHLAY [LIMNE
—13]8 dBm
i
R
T
Al
S, ALY
M, -

START 15@. AkHz STOP 1 @@@arHz
REW 18kH=z UBMW 2@k Hz SWFP 58, Bms

Figure 170.— 2152.50 MHz W-CDMA
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ATTEM 18dE MKR —-3E. 37dEBm
RL 21.3dBm 1@d B~ 7.E7MH=z

DISKLAY | LINE
138 diEm

START 1. BEMHz STOP 3@. BEMHz
¥RBW 1@@kHz UBMW 28@kHz SWFP 58, Bms

Figure 171.— 2152.50 MHz W-CDMA

ATTEMN 1@dE MKR —-232.87dBm
RL 31.32dEm 1Ad B/ 7328. 1MH=z

DISKLAY | LINE
138 dEm

" [

RS Y e W MIWM‘M
START 3@ . ArMHz STOF 1. BEABGHz
REW 1.8MHz VEW 3.8MHz SHF 58, Bms

Figure 172.— 2152.50 MHz W-CDMA
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ATTEMN 1@dE MKR Z25. 13dBm
RL 31.32dEm 1Ad B/ 2. 153GH=

DISKLAY | LINE
38 dBEm

START 1. BABGHz STOF 2.908GHz
REW 1.8MHz VEW 3.8MHz SHF 58, Bms

Figure 173.— 2152.50 MHz W-CDMA

ATTEM 1@dBE MKRE —-Z8. 8¥dBm

RL 31.3dBm 18d B~ 7. 349GH=z

DISKHLAY | LIMNE

—12]8 dEm
o
R

4

P W ' PSSR L ST WSS S e
START Z.988GHz STOP 18. BEBGH=z

REW 1.8MH=z UBKW 2. 8MH=z SWF 15B8ms

*hEa 0w

Figure 174.— 2152.50 MHz W-CDMA
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11.4

Spurious Emissions at Antenna Terminals AWS

[SRAEL TESTING LABORATORIES

MER —-Z28. 28d Bm

ATTEN 1@dEBE
14. 28GHz

RL 31.3dBm 1AdB~

DISRLAY | LINKE
38 dBEm

STOP ZZ. BBGHz

START 18 .BEGHz
UBK 3. BMHz SHUFP Z48ms

REW 1.BMHz

Figure 175.— 2152.50 MHz W-CDMA

Test Equipment Used.

Calibration
Instrument Manufacturer Model Serial L ]
Number Last Calibration Period
Spectrum HP 8564E 3442A00275 | January 19,2012 | 1 year
Analyzer
Signal Agilent N5172B ATO | MY51350182 | May 31,2012 | 2years
Generator
10210
Attenuator Bird 8304-N20DB - August 14, 2012 1 year
Cable Avnet MTS P-3636-603- - August 28, 2012 1 year
5236
DC Block MIDWEST DCDB-3624-10- - N/A N/A
MICROWAVE NNN-02
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Figure 176 Test Equipment Used
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(bl @ |SRAELTESTING LABDRATORIES
(Tl

12. Band Edge Spectrum AWS

12.1 Test Specification
FCC Part 27, Subpart C, Section 27.53 (m 4-6)

12.2  Test procedure

Enclosed are spectrum analyzer plots for the lowest operation frequency
and the highest operation frequency in which the E.U.T. is planned to be used.

The power of any emission outside of the authorized operating frequency ranges
must be attenuated below the transmitting power (P) by a factor of at least 43 +
log (P) dB, yielding —13dBm.

The E.U.T. antenna terminal was connected to the spectrum analyzer through an
external attenuator and an appropriate coaxial cable (loss = 31.35 dB).

12.3 Test Results

Modulation Operation Band Edge Reading Specification Margin
Frequency Frequency
(MHz) (MHz) (dBm) (dBm) (dB)
CDMA 2112.2 2110.00 -26.22 -13.0 -13.22
CDMA 2153.8 2155.00 -17.53 -13.0 -4.53
LTE 64QAM 2115.0 2110.00 -19.54 -13.0 -6.54
LTE 64QAM 2150.0 2155.00 -23.20 -13.0 -10.20
LTE 16QAM 2115.0 2110.00 -23.31 -13.0 -10.31
LTE 16QAM 2150.0 2155.00 -24.81 -13.0 -11.81
LTE QPSK 2115.0 2110.00 -27.79 -13.0 -14.79
LTE QPSK 2150.0 2155.00 -24.91 -13.0 -11.91
W-CDMA 2112.5 2110.00 -16.96 -13.0 -3.96
W-CDMA 2152.5 2155.00 -22.16 -13.0 -9.16

Figure 177 Band Edge Spectrum Results AWS

See additional information in Figure 178 to Figure 187.

JUDGEMENT: Passed by 3.96 dB
TEST PERSONNEL:
Tester Signature: | ] - A Date: 20.01.013

Typed/Printed Name: I. Siboni
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bl Centifications You Gan Trust

&

Offs 31.35 dB * REW 100 kHe

At 35 dB " VEW 300 kHz Mif1]

-26.22 dbm
Ref 36.35 dim SWT 2.5ms
I

2. 110000000 GHz

1pic | 30 9B
Wi

20 diimr

e s |
L0 dimy JJJ

DdBu-|

=10 dBim

1E'-|. -13.000 2B

-20 dBm ] M
WMN

|
40 dBm

=50 d8m

40 d8m i
CF 2.11 GHz

1

Span 5.0 MHz

Dater A.DEC.2012 URizl:q?

Figure 178.— CDMA 2112.20 MHz

Offs 31.35 dB * REW 30 kHz

At 35 dB * VEW 100 kHz Mif1]

-17.53 dBm
Rel 36.35 diém SWT 10

2. 155000000 GHz

1pic | 30 9B
Wi

20 dBirr
o gon DL
D diim I Jr ‘l
=10 dﬂ----J

01 -13.000 2Bn Hi
/i‘ﬁ*ﬂ‘ml-- L%
-30 dBm . '.J'M

=40 dBrr

=50 d8m

40 d8m g
CF 2.155 GHz

Span 5.0 MHz

Figure 179.— CDMA 2153.80 MHz
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bl Centifications You Gan Trust

Offs 31.35 dB = REW 30 kHz

AL 25 dB * WEW 100 kHz Mi[1] -19.54 dBm

Ref 36,35 diun SWT 10ns 2. 110000000 GHz
I

1pic | 30 9B
Wi

20 diimr

1D dBny

DdBu-|

=10 dBim

1E'-|. -13.000 28r e

=30 dBm

=40 dBrr

=50 dBm

40 d8m Pl

CF 2.11 GHz Span 5.0 MHz

Figure 180.— LTE 64QAM 2115.00 MHz

Offs 31.35 dB = REW 30 kHz

AL 25 dB * WEW 100 kHz Mi[1] -23.20 dBm

Rel 36,35 dim SWT 10ms 2. 155000000 GHz
I

1pic | 30 9B
Wi

20 diimr

1D dBny

) a-..-| -

=

=10 dBim

1E'-|. -13.000 28r

=30 dBm

=40 dBrr

=50 dBm

40 d8m Pl

CF 2.155 GHz Span 5.0 MHz

Figure 181.— LTE 64QAM 2150.00 MHz
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Figure 182.— LTE 16QAM 2115.00 MHz
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Figure 183.— LTE 16QAM 2150.00 MHz
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Figure 184.— LTE QPSK 2115.00 MHz

Offs 31.50 dB " RBW 30 kHz

Att 10 dB * VBW 300 kHz M1[1] -24.91 dBm
batt Ref 19.50 dBm SWT 25ms 2.155000000 GHz
1Pk | 10 dBm
Max

www-..l

Q00 dBa

)
[=]
o
EI!I
,,_.,gt—‘

|
-40 dBTI- | R |

=50 dBm

=60 dBm

-70 dBm

CF 2.155 GHz Span 20.0 MHz

Date: 16,.JAN.Z013 17:34:13

Figure 185.— LTE QPSK 2150.00 MHz
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Figure 186.— W-CDMA 2112.50 MHz
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Figure 187.— W-CDMA 2152.50 MHz
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12.4

Band Edge Spectrum AWS

Test Equipment Used.

Calibration
Instrument Manufacturer Model Serial L ]
Number Last Calibration Period
Spectrum Rohde & Schwarz FSL6 100194 November 1, 2012 1 year
Analyzer
Signal Agilent N5172B ATO | MY51350182 May 31, 2012 2 years
Generator
10210
Attenuator Bird 8304-N20DB - August 14, 2012 1 year
Cable Avnet MTS P-3636-603- - August 28, 2012 1 year
5236
DC Block MIDWEST DCDB-3624-10- - N/A N/A
MICROWAVE NNN-02
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13. Spurious Radiated Emission AWS

13.1

13.2

13.3

Test Specification
FCC, Part 27, Subpart C Section 27.53 (g)

Test Procedure

The test method was based on ANSI/TIA-603-C: 2004, Section 2.2.12
Unwanted Emissions: Radiated Spurious.

The power of any emission outside of the authorized operating frequency ranges
(2110-2155 MHz) must be attenuated below the transmitting power (P) by a
factor of at least 43 + 10 log (P) dB, yielding —13dBm.

(@) The E.U.T. operation mode and test set-up are as described in Section 2.

A preliminary measurement to characterize the E.U.T was performed inside
the shielded room at a distance of 3 meters, using peak detection mode and
broadband antennas. The preliminary measurements produced a list of the
highest emissions. The E.U.T was then transferred to the open site, and
placed on a remote-controlled turntable. The E.U.T was placed on a non-
metallic table, 0.8 meters above the ground. The configuration tested is
shown in Figure 1.

The frequency range 9 kHz-20 GHz was scanned, and the list of the highest
emissions was verified and updated accordingly.

The readings were maximized by adjusting the antenna height between 1-4
meters, the turntable azimuth between 0-360°, and the antenna polarization.
The emissions were measured at a distance of 3 meters.

(c) The E.U.T. was replaced by a substitution antenna (dipole 30MHz-1GHz,
Horn Antenna above 1GHz) driven by a signal generator. The height was
readjusted for maximum reading. The signal generator level was adjusted to
obtain the same reading on the EMI receiver as in step (a).

The signals observed in step (a) were converted to radiated power using:
P4(dBm) = P4(dBm) — Cable Loss (dB) + Substitution Antenna Gain (dB)
P4 = Dipole equivalent power (result).
Py = Signal generator output level.

Test Results

JUDGEMENT: Passed by 14.5 dB

The E.U.T met the requirements of the FCC, Part 27, Subpart C, Section 27.53
(g) specifications.

TEST PERSONNEL.:

- = o=

Tester Signature: | |2 . Date: 20.01.13
Typed/Printed Namé: 1. Siboni

Test Report E121593.00 Corning MobileAccess Page 118 of 133

FCC ACC M Ver1.1 05Mayl 2000



Ik a B SRAEL TESTING LABORATORIES
\ i ’ i ;

Carrier Freq. Antenna  Maximum Signal Cable Antenna Effective Spec. Margin

Channel Pol. Peak Level Generator RF  Loss Gain Radiated
Output Power Level

(MH2) (MHz) (dBuVv/m) (dBm) (dB) (dBi) (dBm) (dBm) (dB)
2111.20 | 4222.4 \Y 66.4 -30.0 11.2 9.5 -31.7 -13.0 -18.7
2111.20 | 4222.4 H 66.7 -30.1 11.2 8.6 -32.7 -13.0 -19.7
2135.00 4270 \Y 68.4 -27.5 11.2 95 -29.2 -13.0 -16.2
2135.00 4270 H 71.3 -25.3 11.2 8.6 -27.9 -13.0 -14.9
2153.80 | 4307.6 \Y 70.1 -25.8 11.2 9.5 -27.5 -13.0 -14.5
2153.80 | 4307.6 H 704 -26.2 11.2 8.6 -28.8 -13.0 -15.8

Test Report E121593.00

FCCACC M Ver1.1 05Mayl 2000

Corning MobileAccess

Page 119 of 133




(bl @ |SRAELTESTING LABDRATORIES
(Tl

13.4 Test Instrumentation Used, Radiated Measurements AWS
Serial . . .
Instrument Manufacturer Model Calibration Period
Number
EMI Receiver | Ronde & 1066.301 100120 | November 1,2012 | 1 year
Schwarz
Spectrum HP 8592L 3826A01204 | March5,2012 | 1year
Analyzer
Active Loop Emco 6502 2050 October 19, 2012 | 1 year
Antenna
Antenna EMCO 31428 1250 July 7, 2012 1 year
Bioconilog
Horn EMCO 3115 6142 March 14, 2012 2 year
Horn ARA SWH-28 1007 January 26, 2011 2 year
Low Noise DBS LNA-DBS-
Amplifier | MICROWAVE | 0411N313 013 August 21, 2012 1 year
Low I\_Io_lse Sophia Wireless LNA 28-B 232 August 28, 2012 1 year
Amplifier
Signal Generator Agilent N5172B MY51350182 May 31, 2012 2 years
ATO10210
Antenna Mast ETS 2070-2 9608-1497 N/A N/A
Turntable ETS 2087 - N/A N/A
Mast & Table | pro/evico 2090 9608-1456 N/A N/A
Controller
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14. Intermodulation Conducted

14.1 Test procedure

The E.U.T. antenna terminal was connected to the spectrum analyzer through an
external attenuator and an appropriate coaxial cable(loss = 31.5 dB). The

spectrum analyzer was set to 1 kHz resolution BW for the frequency range 9.0-
150.0 kHz, 10 kHz for the frequency range 150 kHz-1.0 MHz, 100 kHz for the

frequency range 1.0 MHz — 30 MHz, and 1MHz for the frequency range
30 MHz - 22.0 GHz.

4 input signals were sent simultaneously to the E.U.T. as follows:
LTE 747 MHz QPSK 0 dBm
CELL 811 MHz GSM 00 dBm
PCS 1960 MHz CW 00 dBm
AWS: 2135 MHz W-CDMA 00 dBm

The frequency range of 9 kHz — 26.0GHz was scanned for unwanted signals.

14.2 Test Results

JUDGEMENT: Passed
TEST PERSONNEL:

- - o=

Tester Signature: e C Date: 20.01.13
Typed/Printed Namé: I. Siboni

ATTEMN 1@dEB MKR —33. 83dEBm
RL 23. 5dBm 18d B~ EE. ZkHz

OISKLAY | LINEH
A dBEm

AL 4

VWJH‘ W‘Nﬂiﬁ W,'J L WW#WH{\ J?W%

START 9. BkHz STOP 15@. BkHz
REW 1.BkHz UBW 1.8kHz SHP 368ms

Figure 189 Intermodulation
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ATTEN 1@dEB
REL Z23.5dBm

MR —27. 33dEBm
18d B~ 285 . S3kHz

—13]@ d

OISKLAY | LIMNH
mm

R
W,n
R PN I S T oV A AP Y
START 15@. BkH=z STOFP 1. 0BEEMH=z
REW 1B8kHz UEW F@kHz SWP S5B8. Oms
Figure 190 Intermodulation
ATTEM 18dE MKR —-34.83dBm
RL Z3.5dBm 18dB~s 7. 7ZMH=z
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o
[

SWL
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Figure 191 Intermodulation
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ATTEM 1@dEB MR 15, 58dEBm
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D
R

[T o o AT | oY
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Figure 192 Intermodulation

ATTEN 1@dE MKR Z28.E67dBm
EL Z23.5dBm l@d B~ Z.134GH=
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i
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Figure 193 Intermodulation
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ATTEN 1@dEB MR —3@. S8dBm
REL Z23.5dBm 18d B~ 7. 278GH=z

Mk

7,278 GH=z

D-Z@|5@ #Em

START Z. 988 GH=z STOP 18. BEEGH=z
REW 1.8MHz UBK 2. 8MHz SWP 1S8ms

Figure 194 Intermodulation

ATTEM 1@dEBE MKR —-Z283. 6¥dBm
RL Z23.5dBm 18dB~ 14. 2AGH=z

DISHLAY | LINE
318 dim

START 1B.BEBGHz STOP ZZ. BBGHz
REW 1. @MH=z UBMW 2. @MHz SWF Z4Bms

Figure 195 Intermodulation
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14.3

Test Equipment Used.

Intermodulation Conducted

Calibration
Instrument Manufacturer Model Serial . _
Number Last Calibration Period
Spectrum HP 8564E 3442A00275 January 19, 2012 1 year
Analyzer
Signal
HP 8657A 3430002142 February 20, 2011 2 years
Generator
Signal
HP 8672A 2352A03681 February 28, 2012 1 year
Generator
Signal
HP 8648C 3623A04126 February 28, 2012 1 year
Generator
Signal .
Agilent N5172B ATO- MY51350182 May 31, 2012 2 years
Generator
10210
Attenuator Bird 8304-N20DB - August 14, 2012 1 year
Cable Avnet MTS P-3636-603-5236 - August 28, 2012 1 year
DC Block MIDWEST DCDB-3624-10- - N/A N/A
MICROWAVE NNN-02
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15.1

15.2

15. Intermodulation Radiated

Test procedure

The test method was based on ANSI/TIA-603-C: 2004, Section 2.2.12
Unwanted Emissions: Radiated Spurious.

The power of any emission outside of the authorized operating frequency ranges
(728-758; 869-894; 1930-1990; 2110-2155 MHz) must be attenuated below the
transmitting power (P) by a factor of at least 43 + 10 log (P) dB, yielding —
13dBm.

(@) The E.U.T. operation mode and test set-up are as described in
Section 2.
A preliminary measurement to characterize the E.U.T was
performed inside the shielded room at a distance of 3 meters,
using peak detection mode and broadband antennas. The
preliminary measurements produced a list of the highest
emissions. The E.U.T was then transferred to the open site,
and placed on a remote-controlled turntable. The E.U.T was
placed on a non-metallic table, 0.8 meters above the ground.
The configuration tested is shown in Figure 1.

The E.U.T. was operated in Downlink mode at 4 different channels at center
frequency of each band at the same time, transmitting at CW signal.

(b) The frequency range 9 kHz-25 GHz was scanned, and the list
of the highest emissions was verified and updated accordingly.
The readings were maximized by adjusting the antenna height
between 1-4 meters, the turntable azimuth between 0-360°,
and the antenna polarization.

The emissions were measured at a distance of 3 meters.

(d) The E.U.T. was replaced by a substitution antenna (dipole 30MHz-1GHz,
Horn Antenna above 1GHz) driven by a signal generator. The height was
readjusted for maximum reading. The signal generator level was adjusted to
obtain the same reading on the EMI receiver as in step (a).

The signals observed in step (a) were converted to radiated power using:
P4(dBm) = P4(dBm) — Cable Loss (dB) + Substitution Antenna Gain (dB)
P4 = Dipole equivalent power (result).
Py = Signal generator output level.

Test Results

JUDGEMENT: Passed
TEST PERSONNEL: y

Tester Signature: | |~ . Date: 20.01.13
Typed/Printed Namé: I. Siboni
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Carrier Channel Freq. Antenna  Maximum Signal Cable  Antenna Effective Spec. Margin
Pol. Peak Level Generator Loss Gain Radiated
RF Output Power Level

(MHz) (MHz) (dBuv/m)  (dBm)  (dB) (dBi) @dBm)  (dBm)  (dB)
2*747+881 2375 V 63.4 -32.1 9.0 1.7 -33.4 -13.0 -20.4
2*747+881 2375 H 63.5 -33.6 9.0 8.5 -34.1 -13.0 -21.1
2*747-881 613 V 35.9 -59.7 4.2 1.6 -62.3 -13.0 -46.3
2*747-881 613 H 38.4 -58.9 4.2 1.6 -61.6 -13.0 -48.6
2*881-747 1015 V 53.1 -45.1 5.4 5.4 -45.1 -13.0 -32.1
2*881-747 1015 H 52.7 -45.9 5.4 5.8 -45.5 -13.0 -32.5
2*881+747 2509 V 64.2 -32.4 9.4 8.4 -33.4 -13.0 -20.4
2*881+747 2509 H 62.9 -35.8 9.4 9.7 -35.5 -13.0 -22.5
3*747-2*881 579 V 37.8 -57.8 4.2 1.6 -60.4 -13.0 -47.4
3*747-2*881 579 H 37.8 -59.5 4.2 1.6 -62.2 -13.0 -49.2
3*881-2*747 1149 V 55.2 -45.1 5.4 5.4 -45.1 -13.0 -32.1
3*881-2*747 1149 H 55.5 -43.2 5.4 5.8 -42.8 -13.0 -29.8
2*1960-2135 1785 V 60.7 -36.7 6.7 7.6 -35.8 -13.0 -22.8
2*1960-2135 1785 H 60.8 -37.4 6.7 8.0 -36.1 -13.0 -23.1
2*2135-1960 2310 V 62.5 -34.3 9.0 7.7 -35.6 -13.0 -22.6
2*2135-1960 2310 H 63.1 -34.7 9.0 8.5 -35.2 -13.0 -22.3
3*2135-2*1960 2485 V 64.1 -32.5 94 8.4 -33.5 -13.0 -20.5
3*2135-2*1960 2485 H 62.7 -36.0 94 9.7 -35.7 -13.0 -22.7
2*2135-3*1960 1610 V oS7.7 -42.2 6.7 7.6 -41.3 -13.0 -28.3
2*2135-3*1960 1610 H 58.9 -39.8 6.7 8.0 -38.5 -13.0 -25.5
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15.3 Test Instrumentation Used, Radiated Measurements
Intermodulation
Serial . . .
Instrument Manufacturer Model Calibration Period
Number
EMI Receiver Rohde & 1066.301 100120 November 1, 2012 | 1 year
Schwarz
Spectrum HP 8592L 3826A01204 | March5,2012 | 1vear
Analyzer
Active Loop Emco 6502 2950 October 19, 2012 | 1 year
Antenna
Antenna EMCO 31428 1250 July 7, 2012 1 year
Bioconilog
Horn EMCO 3115 6142 March 14, 2012 2 year
Horn ARA SWH-28 1007 January 26, 2011 2 year
Low Noise DBS LNA-DBS-
Amplifier | MICROWAVE | 0411N313 013 August 21, 20121 1 year
Low Noise Sophia Wireless LNA 28-B 232 August 28, 2012 1 year
Amplifier ’
Signal Generator HP 8657A 3430002142 | February 20,2011 | 2 years
Signal Generator HP 8672A 235203681 | February 28,2012 | 1 year
Signal Generator HP 8648C 3623A04126 | February 28,2012 | 1 year
Signal Generator| A gijent N5172B ATO- | MY51350182 |  May 31, 2012 2 years
10210
Antenna Mast ETS 2070-2 9608-1497 N/A N/A
Turntable ETS 2087 - N/A N/A
Mast& Table | proepvco | 2090 9608-1456 N/A N/A
Controller

Test Report E121593.00

FCCACC M Ver1.1 05Mayl 2000

Figure 197 Test Equipment Used

Corning MobileAccess

Page 128 of 133




I"' [SRAEL TESTING LABORATORIES

16. APPENDIX A - CORRECTION FACTORS

16.1 Correction factors for

CABLE

from EMI receiver
to test antenna
at 3 meter range.

FRQ S.G. REF A FRQ S.G. REF
AMP AMP
10K -30 -29.8 -30.2 0.4 50M -30 -30.5 -31.7 1.2
15K -30 -29.5 -29.7 0.2 100M -30 -30.5 -32.2 0.7
20K -30 -29.7 -29.9 0.2 150M -30 -30.4 -32.5 2.1
30K -30 -29.6 -29.9 0.3 200M -30 -30.5 -32.8 2.3
50K -30 -29.7 -30.0 0.3 300M -30 -30.4 -33.3 2.9
75K -30 -29.7 -30.0 0.3 500M -30 -30.5 -34.3 3.8
100K -30 -29.8 -30.0 0.2 750M -30 -30.7 -35.3 4.8
150K -30 -29.8 -30.0 0.2 1G -30 -30.9 -36.3 5.4
200K -30 -29.9 -30.2 0.3 1.5G -15 -15.7 -22.4 6.7
500K -30 -29.9 -30.3 0.4 2G -15 -15.9 -24.9 9.0
1M -30 -30.1 -30.5 0.4 2.5G -15 -16.3 -25.7 9.4
1.5M -30 -30.1 -30.6 0.5 3G -15 -16.5 -26.4 9.9
2M -30 -30.2 -30.7 0.5 3.5G -15 -16.7 -26.9 10.2
5M -30 -30.3 -30.9 0.6 4G -15 -16.3 -27.5 11.2
10M -30 -30.2 -31.0 0.8 4.5G -15 -16.6 -28.7 12.1
15M -30 -30.2 -31.1 0.9 5G -15 -16.8 -29.9 13.1
20M -30 -30.5 -31.3 0.8 5.5G -15 -17.6 -31.1 13.5
6G -15 -17.2 -31.7 14.5
NOTES:

1. The cable type is SPUMA400 RF-11N(X2)and 39m long

2. The cable is manufactured by Huber + Suhner
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16.2 Correction factors for

Bilog ANTENNA

Model: 3142

Antenna serial number: 1250

3 meter range

FREQUENCY AFE FREQUENCY AFE

(MHz) (dB/m) (MHz) (dB/m)
30 18.4 1100 25
40 13.7 1200 24.9
50 9.9 1300 26
60 8.1 1400 26.1
70 7.4 1500 271
80 7.2 1600 27.2
90 75 1700 28.3
100 8.5 1800 281
120 7.8 1900 285
140 8.5 2000 28.9
160 10.8

180 10.4

200 10.5

250 12.7

300 14.3

400 17

500 18.6

600 19.6

700 21.1

800 21.4

900 235

1000 24.3
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16.3 Correction factors for Horn ANTENNA

Model: 3115
Antenna serial number: 6142
3 meter range

Antenna Antenna

FREQUENCY Factor FREQUENCY Factor

(MHz) (dB/m) (MHz) (dB/m)

1000 23.9 10500 38.4

1500 25.4 11000 38.5

2000 273 11500 394

2500 285 12000 392

3000 30.4 12500 304

3500 316 13000 40.7

4000 33 14000 421

4500 32.7 15000 401

5000 34.1 16000 38.2

5500 345 17000 47

6000 34.9 17500 45.7

6500 35.1 18000 477

7000 35.9

7500 37.5

8000 37.6

8500 38.3

9000 38.5

9500 38.1

10000 38.6
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16.4 Correction factors for

Horn ANTENNA
Model: SWH-28

Antenna serial number: 1007

1 meter range

Antenna
FREQUENCY Factor
(MHz) (dB/m)
18000 33.0
18500 32.9
19000 33.1
19500 33.3
20000 33.6
20500 33.6
21000 334
21500 33.8
22000 33.7
22500 33.9
23000 34.8
23500 34.5
24000 34.2
24500 34.8
25000 34.4
25500 35.2
26000 35.9
26500 36.0
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16.5 Correction factors forACTIVE LOOP ANTENNA

Model 6502
S/N 9506-2950

FREQUENCY

(MHz2)
.009
.010
.020
.050
075
100
150
250
500
750

1.000

2.000

3.000

4.000

5.000

10.000

15.000

20.000

25.000

30.000

Magnetic
Antenna
Factor

(dB)
-35.1
-35.7
-38.5
-39.6
-39.8
-40.0
-40.0
-40.0
-40.0
-40.1
-39.9
-39.5
-39.4
-39.7
-39.7
40.2
-40.7
-40.5
-41.3
42.3

Electric
Antenna
Factor
(dB)
16.4
15.8
13.0
11.9
11.8
11.6
115
11.6
115
115
11.7
12.0
12.1
11.9
11.8
11.3
10.8
11.0
10.2
9.2
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